CERTIFIED MILL TEST REPORT

DATE 9/06/11 youggz;vfxﬁla_liriit Co. 100% MELTED AND MANUFACTURED IN U.S.A.
= ’ All shapes produced by Nucor-Yamato Steel are cast
INVOICE NO. 431880 and rolled to a fully killed and fine grain practice.
BILL OF LADING 36802 ﬁ FB C/O JORGE MIGUEL MEDRANO SANCHEZ S| ASTM A992/A992M-06a A572/A572M GR50-07
I | HIDALGO 3530  PAT 4100 2 ASTM A709/A709M-09 GR50 (345)
CUSTOMER NO.  EVPY3 P| FINAL: SAN LUIS POTOSI, SLP MX c| ASTM AT09/ATOSM-09  GRS0S (3455)
.| wuEvo 1arEDO, M 88000 || ASTM A6/A6M-09
CUSTOMER P.O. 600155 o :':
c
p )
(S; FERRE BARNIEDO, SA DE CV ¢ L >(/ 7/
L | AV REVOLUCION #81 COL SAN CRISTOBAL | . '
D | ECATEPEC DE MORELOS o '
EDO, MEXICO CP 55000 N
T S
[e]
AL PROPERTIES CHEMICAL PROPERTIES
" CHARPY IMPACT ) )
e TEM oy | Heat vieLo sraenom | staenor |ELONG Temp  meacrengae| C | M P | S |Si |Cul|lN | Cr| M|V | Cb|CE
TEI;EISIL PSi sl v ] e FT-LBS sn |pom o
RATIOl MPa | MPa % c|  JOULES
4 ~146.0| 11371323 .77/ 54000/ 70000 29 .0711.12) .019,.024) .22 .35| .10[ .13| .03} .00|.018] .32
40" . 79| 55000} 70000 29 .01 .16
W6l0 x217.0 372 483 29
12.192 M 379 483 29
2 W24 -146.0| 10|371324 .77, 55000] 71000 28 .0711.13] .018.023| .23| .31} .11 .11} .03| .00|.020] .32
40" . 79| 56000} 71000 30 .01 .16
W610 x217.0 379 490 28
12.192 M 386 490 30
3 W24 -146.0 1(371325 .75| 53000 71000 30 .08(1.11} .0141.027| .26} .35| .11} .10| .03} .00|.019 .33
40" . 76| 55000 72000 29 .01 .17
W610 x217.0 365 490 30
12.192 M 379 496 29
4 W24 -146.0 11371327 .76] 53000 70000 29 .07|1.11} .014}.021| .23} .31} .10 .07 .03] .00|.022f .31
40" .79} 55000] 70000 30 .01 .16
W610 x217.0 365 483 29 )
12.192 M 379 483 30 )
5 W24 -146.0 21371328/ .78| 54000| 69000 29 .08(1.11} .012/.028| .21} .29| .09 .06| .02| .00|.020] .32
40" .78| 53000| 68000 28 ) .01 .17
W610 x217.0 372 476 29 .
12.192 M 365 469 28 ) i )
6 W24 ~146.0 31371330, .76| 54000 71000 30 ‘ .08]1.11| .018}.026| .23| .27| .12| .12| .04 .00|.019| .33
0 .77, 54000 70000 30 - .Ol’ .17
W61l0 x217.0 372 490 30
12.192 M 372 483 30
Pem=C+$i+Mn+Cu+Ni+Cr+Mo+V +5B B=Approx.0005  CARBON EQUIVALENT: CE = CE(ITW) = C + Mn/6 + (Cr+Mo+V)/5 + (Ni +Cu)/15 Corrosion Index: CI=26.01(%Cu)+3.88(%Ni)+1.20(%Cr)+1.49(%Si)+17.28(%P)-7.29(%Cu) (%Ni)-9.10(%Ni)(%P)-33.39(%Cu) 2
30 20 0 60 20 15 10 x::’:::;!'hds not been used in the direct ing of this
ELONGATION BASED ON 8.00 INCH GAUGE LENGTH STATE OF ARKANSAS COUNTY OF MISSISSI

SWORN TO AND SUBSCRIBED BEFORE M
| hereby certify that the contents of this report are
accurate and correct. All test results and operations 6 09/1
performed by this material manufacturer are in Day of

compl?ange witlh the .requiremenlt.s ofithe material QUALITY ASSURANCE (I‘AM Waﬂw NOTARY
specifications listed in the Specifications Block above. ~
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CUSTOMER COPY MY COMMISSION EXPIRES  10/21/20F3Rp, oy A?\\(\?‘\A




CERTIFIED MILL TEST REPORT

DATE 9/02/11 EJJB?)XOZR-Y.AMATO STEEL Co' 100% MELTED AND MANUFACTURED IN U.S.A.
o 1228 BLYTHEVILLE AR 72316 All shapes produced by Nucor-Yamato Steel are cast
INVOICE NO. 431563 and rolled to a fully killed and fine grain practice.
S
BILL OF LADING 36622 ul FB C/0 JORGE MIGUEL MEDRANG SANCHEZ S| ASTM A992/R992M-06a A572/A572M GR50-07
1| HIDALGO 3530 PAT 4100 E ASTM A709/A709M-09 GRS50 (345)
CUSTOMER NO.  BEF¥I Pl FINAL: SAN LUIS POTOSI, SLP MX c AST;“j A709/A709M-09 GR50S (3458)
L | NUEVO LaREDO, T 88000 || ASTM A6/AEM-09
CUSTOMER P.O. LIRS o :: ~
C "
S A S i
(] FERRE BARNIEDO, SA DE CV T y
L | AV REVOLUCION #81 COL SAN CRISTOBAL | b
D | ECATEPEC DE MORELOS o
EDO, MEXICO CP 55000 N
T S
(¢]
ANICAL PROPERTIES CHEMICAL PROPERTIES
CHARPY IMPACT .
ITEM YIELD | o YELD | TENSLE |E| ONG i Ni Cr | Mo| V Cb | CE
TEM pEscriPTION | QTY | HEAT# | "1 STRENGTH | STRENGTH TEMP  IMPACT ENERG C Mn P S Si | Cu
TENSIL| pg| PS! % ° FT-LBS
E - Sn |Pem cl
L RATIO L MPa MPa % [o] JOULES
24 -146.0 1371330 .76| 54000 71000 30 .08|1.11} .018/|.026| .23| .27| .12/ .12| .04| .00|.019| .33
40" . 77| 54000] 70000 30 .01 .17
W6l0 x217.0 372 490 30
12.192 M 372 483 30
2 W24 -146.0 71371331 .76| 55000] 72000 30 .07]1.10f .017(.024| .22} .27| .12 .12| .04 .00|.019| .31
40" . 78] 56000] 72000 30 .01 .16
W610 x217.0 379 496 30
12.192 M 386 496 30
Pem=C+Si + Mn+Cu+Ni+Cr+ Mo +V +5 B B=Approx.0005 CARBON EQUIVALENT: CE = CE(IIW) = C + Mn/6 + (Cr+Mo+V)/5 + (Ni +Cu)/15 Corrosion Index: Cl=26.01(%Cu)+3.88(%Ni)+1.20(%Cr)+1.49(%S1)+17.28({%P)-7.29(%Cu)(%Ni)-3.10(%Ni} %P)-33.39(%Cu) 2
30 20 20 60 20 15 10 Mercury has not been used in the direct facturing of this
material.
ELONGATION BASED ON 8.00 INCH GAUGE LENGTH STATE OF ARKANSAS COUNTY OF MISSISSI

SWORN TO AND SUBSCRIBED BEFORE M
| hereby certify that the contents of this report are

accurate and correct. All test results and operations 2 09/1,

performed by this material manufacturer are in Day of ]

complfange wnp the lrequuremeqt§ oflthe material QUALITY ASSURANGE (L% OA IQ'I- 2 wa m ) NOTARY o
specifications listed in the Specifications Block above. s «S} g}.

CUSTOMER COPY MY COMMISSION EXPIRES  10/21/20 R ~n AR\@‘




